143

6.3. F1EAXBERIFICTETIRREN

63.1. ¥ - Hs T2 EDBN

A
@
h

]
i

First Management
Council Meeting

Ministry of Jal Shakti,
Government of India and Ministry
of The Environment, Government

of Japan

Namami Gange Projects

Total capacity of 6,174 MLD (195 projects) is sanctioned under Namami Ganga up to October 2023

Projects
completed
between Apr'
14 to Dec'21 |
[" 993mLD

Sewage Capacity Created/to

Time Period be Created (MLD)

Completion
Completed Pllannzd %
April 2014 — December 2021 993 Diov 25 Mar 26 Projects completed
Completed 3509 MLD betweenJan'22 to
January 2022 — October 2023 1672 oct'23
Completion Planned 1,672MLD
November2023 — March 2026 3,509
Total 8,174

Completion Planned
Nov'2023-Mar’ 2024

1,254 MLD

Total targeted capacity by Dec’ 2026: 7,001 MLD
(Including New Projects to be Sanctioned)

Cooperation for Deceniralized Domestic Wastewater Management

Under Namami Gange Programme three project with a total capacity of 1.92 MLD on Jhokhasou Technology has
been sanctioned in Udham Singh Nagar, Rudraprayag and Rishikesh district of Uttarakhand

Town No. of Capacity AA&ES Cost
STPs (MLD) Rs. In (Cr)
Udham Singh Nagar 3 53 199.36
Uttarakhand Gaurikund & Tilwada 5 0.32 23:37
Muni Ki Reti, Rishikesh 1 0.3 94.06
Total 09 1.92 316.79

Namami Gange at a Glance

An integrated river rejuvenation mission for the Ganga River Basin

VISION: The Vision for Ganga Rejuvenation constitutes restoring the wholesomeness of the river defined in terms of ensuring
“Aviral Dhara” (Continuous Flow”), “Nirmal Dhara”(‘Unpolluted Flow”), Geologic and ecological integrity

Components of the programme

Component No of projects Sanctioned Cost
(RsCr)
195

Five pillars of Namami Gange

Arth Ganga Sewerage Infrastructure 31344
(River pevpte Ghats and River front
connect by
Boosting Ecol!omy development 104 1,734
d Livelihood) o
e i ) Solid waste management 12 205
vira
Institutional Development
Ganga Jan Ganga H 29 1764
(Ecology and {Fecple s Research and public
¥ (Nanam e renndp ;
un“g-g Biodiversity and o o
i -4 A4 Afforestation
Nirmal = 'Gyan Ganga " o
(Research, policy Bioremediation
Ganga formulation and s 88
(Unpolluted River) knowledge Rural sanitation 4 1421
450 Projects management) o i
lers
Worth Rs. g 2
ot 450 38,021

38,022 Crores




Key Government Schemes in Indian Water Sector

1st Management Council Meeting

Historical moment for water managementin India
Formation of Ministry of Jal Shaktiin 2019,

bringing all Major departments ofthe government dealing with water under the aegis of one Ministry

NAMAMI N Ss N6
UANGE R S swachh Bharat R
Smart City Ry Mision 20
Implementation period 2014~ 5445.7020 2019-2024 2020-2026 2021-2026  2021-2026
ongoing
g Estimated budget (USD in Million) 4,000 3,000 50,000 790 17,000 8,000

Union Budget FY 2023-24, approx. USD 12 Billion allocated to Minisiry of Jal Shakfi

CATCHTHE RAIN campaign in 2021 saw 4.8 million RWHS created/ maintained at USD 9 Bn

Ge

Key sch in ge freat t—NamamiGange, SBM(G), AMRUT
NN
\Dy Central government State governments International Financial
S « Ministry of Jal Shakti « State Urban development Institutions
+ Ministry of Housing and Urban « Rural water and sanitation + JICA
Key Fundi Affairs departments . Thg World Bank Group

oy EUNCIng « Ministry of Environment, Forestand |+ PHED/Municipal Corporations/ | * Asian Development Bank
Sources Climate Change; others ULBs + DFID; others

Date

November 29, 2023

Time

12:30-14:30 IST in Indian time
(16:00 ~ 18:00 in Japan time)

Agenda
Items

1. Introduction on Both sides of Management Council
members cum Approval of Associate members

2. Keynote Speeches (from both sides)

3. Approve the Joint Working Program and the 15t Seminar
program

4. Presentation from the Associate members of both the
sides




9¢

6.32. 4> FEIZE A > /8— Arvind Envisol Ltd.IZ &k 2 &

ABOUT US
ENVISOL - A PART OF ARVIND LIMITED
(LALBHAI GROUP)

F-rﬁ/iSOl — WHY ‘FRP? F-rﬁ/iSOl

/ SOLUTIONS OFFERED BY ARVIND ENVISOL LTD. o
POWERED BY A [VIND POWERED BY A (VIND
/ ¢ Arvind STP & Septic Tanks are housed in specially designed highly durable FRP(Fiber Reinforced Plasﬁra/
- ARVIND ENVISOL SEWAGE VTanks, which are best suited for Sewage Applications.
v/ TREATMENT SOLUTIONS v/
I ¢ Arvind FRP Tanks are made by using suitable polyester resin (Isopthalic Unsaturated Resin) and glass fiber.

¢ i ¢ The tanks are specially designed for Under Ground applications have hollow ribbing of polymeric material
encased on the outside of the tank with suitable polyester resin and fiberglass, to give lateral strength and
FRP PACKAGE STP SEPTIC TANKS extra protection. The tanks have shell thickness of 9.0+0.5 mm to make them capable to sustain an

overburden of 2.30 meter of soil on top.

2-5KLD ¢ Each Tank is Leak Proof & Corrosion Proof which makes it highly durable & best suited for making Septic
EEHEE 1KL-5KL Tank/STP/Collection Tank esp. for Underground Applications, with no chance for ground water
(LLDPE) contamination.

2-50KLD
* Each Tank is Air-Tight making it suitable for maintaining Anaerobic conditions in Septic Tank & Package STP

even if the above temperature is in sub- zero. (o)

60 - 150 KLD 6 KL - 500 KL ©

(FRP)
g ' j’ ¢ Each tank is factory made and necessary tests are conducted before dispatch, so quality is ensured. g )

ACNG e ACNEN e

160 - 750 KLD




L€

)%

CI1/IGBC GREEN PRODUCT CERTIFICATION

Confederation of Indian Industry

CII-Green Products and Services Council

s that

hereby ce:

hereby ce

Arvind Envisol On-ground underground FRP Package Sewage Treatment Plants

(MBBR Technology)
(GPAEL179001)
Manufactured by Arvind Envisol Ltd at Chhatral, Gandhinagar, Gujarat
meets the requir of Ecolabel and ifies as Green Product.
This certij ion is valid till ber 2023
g é W =
Jamshyd N Godrej ParasuRaman R K S Venkatagiri 9
Chairman, CII-Godrej GBC Chairman, ClI-Green Products & Services Council Exccutive Dircetor, Cll-Godrej GBC

Supporting Council and programmes

an1sol/J

sowerep BY ACVIND

Process Principle of PSTP T \Ajvmn

~

Primary treatment:

Pre-treatment removes materials that can be easily collected from the raw sewage before they damage or clog the pumps and sewage lines of
primary treatment clarifiers (trash, tree limbs, leaves, branches etc.).

The influent sewage water passes through a bar screen to remove all large objects like cans, rags, sticks, plastic packets etc. carried in the sewage
stream.

First stage transforms the solids in raw sewage to settled solids while allowing scum to float on the surface. It is a zone in which settled sludge is
stabilized by anaerobic digestion wherein the F/M Ratio is maintained by returning activated sludge from the final sedimentation zone to the
anaerobic zone. Due to anaerobic digestion the BOD reduction is around 30-40%

Water then enters anoxic zone and denitrification of the wastewater stream is accomplished. In the denitrification process, anoxic microbes break
down existing nitrates, which results in the release of inert nitrogen gas into the atmosphere. Due to anoxic treatment free ammonia is achieved as
per CPCB norms.

Secondary Treatment:

The sewage from the solid separation zone flows to the aeration zone. Air is diffused with help of air blowers which will encourage the growth of
bacteria cultures in and around the Floating plastic media inside the aeration zone. The MBBR media provides extended surface area for growth of
microorganisms. Due to aerobic digestion the BOD reduction is around 60-65%.

Th@ next step of treatment involves the sedimentation where organic wastes are settled in the zone. The settled waste in the bottom ofthetaha
hackm the anaerobic zone as a return sludge, to ensure that quality of effluent would pass the stipulated sewage parameters.

or & Odor. The treated water is then d[smfected usl@Sv um |
in ﬂmﬂmr reduction of BOD levels before reuse.

— SCHEMATIC DIAGRAM OF PACKAGE STP Frvisol

powered 8Y A{VIND

9 - CONTROL PANEL 15 - DISINFECTION
10 - AIRVENT 16 - TREATED WATER TANK

11 - FILTERFEED TANK Ry@mﬂx p
12 - FILTER FEED PUMP 8 - REU!

“MAIN FEATURES OF ARVIND PACKAGE STP SYSTEM F-/ 1801

powered 8Y A{VIND

/




\/ PE"/ 2
COMPARISON OF ARVIND PACKAGE STP VS. CONVENTIONAL STPL nvisol

= l:.E"rﬁ/isol

COMPARISON OF ARVIND PACKAGE STP VS. CONVENTIONAL ST

3¢

rowered 8 ALVIND

S . . . . . N S . . . . . N
“E' Properties Prefabricated Arvind FRP-STP Conventional STP in MSFRP/RCC “E' Properties Prefabricated Arvind FRP-STP Conventional STP in MSFRP/RCC
NU. NU.
1 |Technology 3rd Generation MBBR /Johkasou Technology 1% Generation MBBR Technology : [Additional Anoxic Zone fac.llltate?s Nitrogen & Demt'rlﬁcatmr.l process is very slow and not as
7 |Anoxic Zone Phosphorous removal achieved in treated effective required as per the requirement Govt.
Fiber Reinforced Plastic Tanks (FRP) sewage parameters is as per PCB/NGT Norms _ [guidelines
EE . . . . Activated sludge is pumped back in anaerobic
2 |MoOC Eachglanlegis AT Tight whichi makes it ymore) Conventional pethod Suctagehataic iyt zone every 2 hours for 2 minutes from final Sludge removal varies from 15 days to 12
stronger & durable especially for underground|RCC/MSFRP. 1 L s Y X his helps in i K h & Jud hemi 4 1 i
applications and  suitable for maintaining 8 [Sludge Recycling sedimentation zone. This helps in increasing the [months, Sludge treatment, chemicals and units
anaerobic conditions effectiveness of the system by reducing sludge & [are must.
. .5-10. i 0&M
3 s o ?)\ferll?uide;mga a(c':‘anlf)f ;;‘if; &S;lrfctl?;:ct] m:;rel Nojistaprardizanonig ey s S E IR Tank capacity is less. HRT is 8-16 Hours
Tank (Rody) ~ pacity N OECEY, contactor to contractor. Manipulation passible. Hydraulic Retention  [Tank capacity is more. HRT is 18-22 Hr, (BOD, L -
s lwork at comparatively more Invert Level) - il 9 ’ b v - K 43 &S (BOD_ COD & TSS Removal efficiency
Can be installed both above-ground &|Can be installed on ground or below ground, Time COD & TSS removal efficiency increases) comparatively low)
4 |Application underground. No leakages as factory made and|however, leakages are very common in these ] ] Twin Lobe Blower (High Maintenance Cost
the MOC characteristics. tanks due to various reasons. Ring Blower (02 stage) (Low maintenance cost ) o )
S - . > . ) along with regular oiling & greasing, consumes
5 |partitions e et e e R e T e e No standardization followed, Varies from 10 [Air Blower Type consumes less electricity, no oiling & greasing T et tively higher O&M
£ . contactor to contractor. Manipulation possibte. required for these hlowers, decibel is 40-50 dR) more elecrieity: 20 Co R S s
Minimum Works from no load to peak load. 30 -40% minimum load required. CoSEs)
6 It is designed to take shock load for 4 hours in \/ 4
Load/Sewage flow : . X .
the morning & evening respectively Can take shock load of maximum 2 hours only
7 @) R ~
V ) \ V ) \
COMPARISON OF ARVIND PACKAGE STP VS, CONVENTIONAL sTpi11VISO! IMAGES
St . . . ] . 4
= Properties Prefabricated Arvind FRP-STP Conventional STP in MSFRP /RCC
nNU.
Yearly Treat: t
11 ez?r.y eatmen Consistent efficiency throughout the year. Seasonal variation is observed
|Efficiency
12 |Monitoring No monitoring of MLSS & F/M ratio Constant monitoring of MLSS is required.
13 |Sludge Handling Sludge handling required once in year. Sludge handling once in 15 - 30 days
14 |Supervision Skilled supervision not required. Continuous skilled monitoring required.
Electrical 50%-70% electrical savi d t
15 . & _A) electrical saving compared to It consumes higher electricity than Arvind STP
Ci ption conventional STP
16 |MOC Depreciation Leak proof, no root integration and no fungal The Material of Construction causes fungal
growth growth and leaks after 1 year
Constructi k tak d four -si
17 |Project timeline Installation lead time within a week to 15 days. OSTEUCHOn WO e
months
=
18 |Upgradation It can be upgraded and relocated. No such scope available
19 |Life FRP tank life is more than 40 years. Life of the system around 10 years \/

>\
